INST-21024

WENTURO ._

OWNER’S MANUAL

PARTS &
INSTALLATION MANUAL
OUTRIGGERS &

ACCCESSORIES

Included in this manual:
OUTRIGGERS, PEDESTALS, & BOOM RESTS

e For HT 40/45/50 Telescopic Service Cranes

VENCO VENTURO INDUSTRIES LLC
12110 BEST PLACE | CINCINNATI, OHIO 45241 vgﬁ¥ﬁgn

800-226-2238

This manual also available online at www.venturo.com.







TABLE OF CONTENTS
HT40KX & HT50KX Accessories (Outriggers, Pedestals, Boom Rests)

23982
23984
25022
25023
25024
25186

17831
22913
25177
25172
20420
22882
A 23047

23983
23962-2
25034
25174
25144
25179
25180
25143
25175
25176
25146
25162
25184
25185
25145
25161
25170
25171

\

SECTION 100

SECTION 200

SECTIONA400

DESCRIPTION & SPECIFICATIONS

24962/25100 OUTRIGGER APPLICATIONS CHART

INSTALLATION DRAWING-24971-FP FRONT OUTRIGGERS

INSTALLATION DIMENSIONS -25100-CD CRANKDOWN OUTRIGGERS

INSTALLATION DIMENSIONS - 25100-PH/PHXHYDRAULIC OUTRIGGERS W/SHORT LEGS
INSTALLATION DIMENSIONS -25100-PH/PHXHYDRAULIC OUTRIGGERS W/LONG LEGS
INSTALLATION DIMENSIONS -25100-PH/PHXDUAL O.R.W/HYDRAULICLONGLEGS

INSTALLATION

17830 PEDESTAL -MOUNTING DIMENSIONS AND INFORMATION

RECOMMENDED SUPPLY & RETURN CRANE & OUTRIGGERHOSE CONNECTIONS
INSTALLHYDRAULIC CONNECTIONS-25100-PH'DUAL"

INSTALLHYDRAULIC CONNECTIONS -25100-PHX'DUAL'

20381 ADJUSTABLEBOOMREST -ET/HT25 & HT40/50

22668 PINASSEMBLY INSTALLATION-25100-CD/PH

INSTALLATION OF AXLE SUPPORTS FORPH&CD LESS CROSS TUBE CONFIGURATIONS

REPLACEMENTPARTS

REPLACEMENT PARTS DRAWING & LIST -24971-FP FRONT OUTRIGGERS
23962-2STUBOUTRIGGER

25100-CD CRANKDOWN OUTRIGGERS

REPLACEMENT PARTS DRAWING & LIST -25100-CD 'DUAL 4'
25100-PHHYDRAULICOUTRIGGERS-LONG LEG

REPLACEMENT PARTS DRAWING -25100-PH'DUAL 4'WITHHYDRAULIC LONG LEGS
REPLACEMENT PARTS LIST-25100-PH'DUAL 4'"WITHHYDRAULIC LONG LEGS
25100-PHHYDRAULIC OUTRIGGERS-SHORTLEG

REPLACEMENT PARTS DRAWING -25100-PH'DUAL 4'WITHHYDRAULIC SHORTLEGS
REPLACEMENT PARTSLIST-25100-PH'DUAL 4'WITHHYDRAULIC SHORT LEGS
25100-PHXREPLACEMENT PARTS DRAWING-HYDRAULICLONG LEG
25100-PHXREPLACEMENT PARTSLIST-HYDRAULICLONGLEG

REPLACEMENT PARTS DRAWING -25100-PHX'DUAL 4'WITHHYDRAULIC LONG LEGS
REPLACEMENT PARTSLIST -25100-PHX'DUAL 4'WITHHYDRAULICLONG LEGS
25100-PHXREPLACEMENT PARTS DRAWING - HYDRAULIC SHORT LEG
25100-PHXREPLACEMENT PARTSLIST-HYDRAULIC SHORTLEG

REPLACEMENT PARTS DRAWING -25100-PHX'DUAL 4'WITHHYDRAULIC SHORT LEGS
REPLACEMENT PARTSLIST -25100-PHX'DUAL 4'WITHHYDRAULIC SHORT LEGS

\
TABLE OF CONTENTS 3-5-13F -
WENTURO '~ -
.

HT40/50 Accessories 4-27-11E 21024 )

TITLE DATE SECTION

Z
<

CINCINNATI, OHIO




SECTION 100

DESCRIPTION
&
SPECIFICATIONS

EEEEEEEEEEEEEEEEEEEEEEEEE
IIIIIIIIIIIIIII

00000000




4 )
WARNING: THESE PRODUCTS ARE NOT FOR
USE WITH PASSENGER LIFTS. THEY ARE NOT
DESIGNED OR INTENDED TO BE USED WITH )
DEVICES THAT LIFT, SUPPORT, OR e
OTHERWISE TRANSPORT PERSONNEL. -
| - -
I ,
' ‘ TRom reame |
SNl AND /OR BODY <
A 24962/251000UTRIGGER SERIES
24962-P SHOWN
OUTRIGGER IN/OUT UP/DOWN DUTY USED ON
24962-P MANUAL MANUAL STANDARD ET/HT25K(X)
24962-CD MANUAL [ CRANK DOWN|STANDARD ET/HT25K(X)
24962-PH MANUAL HYDRAULIC [STANDARD HT25KX
24962-PHE MANUAL HYDRAULIC |STANDARD ET/HT25K(X)
A 25100-CD MANUAL |CRANK DOWN| HEAVY HT40/50K(X)
A 25100-PH MANUAL HYDRAULIC HEAVY HT40/50K(X)
A 25100-PHX HYDRAULIC| HYDRAULIC HEAVY [HT25KX, HT40/50K(X)
\_ _J
( TITLE DATE SECTION \
INSTALLATION DRAWING 8-30-07C C120
ENTUR° MANUFACTURING, INC.
eeeeeeeeeessssssmmmmn CINCINNATI, OHIO Con
S ET25K(X), HT25K(X), HT40/50K X 5-26-04B | 23982




\

-

.
115-3/4" EXTENDED
91-1/2"
87"
41"
/ NOTE: CROSSTUBE IS 3" x 4"
q :? q ] =] i: =]
Q: é% : Q: f :i’ . i’ S
| 7-3/16" RETRACTED — I
30" PIN ADJ
42-3/16" EXTENDED
12" PULLOUT
WITH PIN LOCK
5II !;
7" DIA —H
%
4 TITLE DATE SECTION )
INSTALLATION DWG 3-2-05A | C100
E"Tum MANUFACTURING, INC. SUPERSEDES
[l ] )

24971-FP FRONT OUTRIGGER 741803 | 23984 |




Y

-

N
(142 3/8")
(94 3/8")
' (76 7/8") ' -~ 48" (4') PULLOUT W/ PIN-LOCK
0 ‘ g =========================£¢:, N
6" (] o —|[ E
(15 3/8") T f i =========================E|-|m:_“
1l
i U
D HIGHEST MOUNT ‘ = _
(14 1/4") LOWEST MOUNT big!
; R g i
29" i
( ) 5 o ? o r:ﬂ
° L L
f i :
i) |
N LN 4 |
T MOUNTING RANGE -
o - 9 13/16" TO 15 13/16 . ‘@ ) AL e
| R
AT B
kol 4113/16" CRANK-DOWN | |
131 EXTENSION 12 Ty
Qo " u
i a i — — 2 4¥—\T§:!L/
o o o — o
N 4 MOUNTING 0 ol —1 DROP-DOWN 3|
ilivs POSITIONS TOTAL ~ [° T @ 14" o]
o |- o
6" BETWEEN THE I ° ° ~ilis »
CROSSTUBE'S
MOUNTING HOLES
[ S |
J
TITLE DATE SECTION \
VENCO VENTURO INDUSTRIES LLC INSTALLATION DETAILS 09-08-15A | C100

5
c
]

>

CINCINNATI, OHIO

25100-CD(CRANK-DOWN) OUTRIGGER

SUPERSEDES

08-30-07

25022




e )
. | .
6" =
141 3/4" EXTENDED
93 3/4"
89 7/8"
_!— " L1} _!— _!—
| / NOTE: CROSSTUBE IS 6" X 8 | |
| ah| E |
lE T A % 3 i
| ; . =l F | 32"
| | | |
i 14 5/8" TO 20 5/8" | | i
u MNTG. RANGE i i
AN 1458 T0 f 48" MANUAL ZEN
40 5/8" PULLOUT WITH
EXTENDED 20" HYDRAULIC PIN LOCK
| STROKE H
|
}
|
8"
\_ J
( TITLE DATE SECTION )
ERITUR® 1scrveno, e, |_NSTALLATION DWG 8-30-07 | C400
T SUPERSEDES
L CINCINNATLOHO" | 25100-PH/PHX OUTRIGGERS w/HYD SHORT LEGS | 25023 |




6" = “%
- 141 5/8" EXTENDED ~
~ 93 5/8" =
- 89 5/8" -
| | |
ai>L NOTE: CROSSTUBE IS 6" X 8" | |
| / | |
| gl |
HE ol : Hl o a1 172
| ; ol | !
| i 1 7 |
| | |
ey ‘ QP ¢
JANNAY ! AT\ AT1N
| 143/4"TO " " | |
50 3/4" 1:,&/1(;1-3:3(2/; — 48" MANUAL
EXTENDED ' PULLOUT WITH
I K
30" HYDRAULIC N HOC
STROKE
\_ J
( TITLE DATE SECTION )
'HT!.I\‘° wracromne me. | INSTALLATION DWG 83107 | C400
L CINCINNATLOHO | 25100-PH/PHX OUTRIGGERS W/ HYD LONG LEGS |- 25024 |




—12"

144 7/8" EXTENDED

Y4

— 965" -— "T-HANDLE' & LOCK
v PIN ON PH ONLY
~ 92%" -
| | |
}iL NOTE: CROSSTUBE IS 6" X 8" / |
| | |
Lz / 1 |
- - - 7
i [ 1 1 410
| I
% 9 [® \ = i i
¢ | ¢
i I iin in
| n
> 143/4" TO 20 34"
EXTENDED MNTG. RANGE 48" MANUAL OR HYD.
PULLOUT
30" HYDRAULIC
STROKE
S
TITLE DATE SECTION )
'mTu&e MANUFACTURING, INC. INSTALLATION DWG :J:ESR;:D:S C400
CINGINNATLOHO 1 95100-PH/PHX DUAL O.R. W/ HYD LONG LEGS i 25186 |




SECTION 200

INSTALLATION

EEEEEEEEEEEEEEEEEEEEEEEEE
IIIIIIIIIIIIIII

00000000




\
>

-

MOUNTING DIMENSIONS | 3-3-05C

< \
® ®
4
® ® .
® 7o
® ® INSERT BULKHEAD 1
FITTINGS (FURNISHED
© , © WITH HT40/50 CRANE)
4 o ® INTO THIS BRACKET
J AND ATTACH HOSES
® ®
— 19 1/4™ (SQUARE) |—
[ ] L |74
—~{18 3/8" (SQUARE) |-— j
DASH NUMBER
SPECIFIES HEIGHT
[/
SECTION A-A
® ® ® 714"
//_
23 1/2"
21 1/2"
10 3/4" \\/
— 1" a 1-1/16" HOLES
® ® & FOR 1" GRADE 5 BOLTS
-8 PLC
1"
10 3/4" |—
21 1/2"
23 1/2"
J
TITLE DATE SECTION ‘\

C200

WENTUR® - -
CINCINNATI, OHIO

SUPERSEDES

HT30/40/S0KX CRANES | 1-30-98B

17831




RECOMMENDED SUPPLY & RETURN HOSE CONNECTIONS
CRANE & STABILIZERS

3" DIA. MIN. CLEARANCE
FOR HOSES

| «—— CRANE BASE

SN

PRESSURE HOSE ——_|
RETURN HOSE ————|

HYD. SWIVELS N

Z|
-\
T
é\
NOTE: NO HOSES ARE \

PROVIDED 'BELOW' THE L4 L
TWO HYD. SWIVELS. RI P\

DA

+12 VOLT PWR SUPPLY

CASE DRAIN

SYSTEM PRESSURE
GAUGE (INCLUDED WITH
HYD. PACKAGE)

STABILIZER VALVE N

PRESSURE

SELECTOR VALVE (INCLUDED
WITH STABILIZER PACKAGE)
* PRESSURE PATH TO CRANE
SHOWN.

X

N

NN

RETURN FROM

\\ CRANE & STABILIZER
RETURN HOSE 'T'

CRANE & STABILIZER

AN

>,

NN

LOOP HOSES UNDER SWIVELS
FOR PRESSURE & SUPPLY
HOSES TO AUGMENT SWIVELS

/A CAUTION /AN CAUTION )

e SELECTOR VALVE MUST BE e CASE DRAIN MUST RETURN
'NON-CLOSED CENTER DIRECTLY TO RESERVOIR
TRANSITION' TYPE VALVE. WITHOUT RESTRICTION.

/ - /

/
TITLE DATE SECTION \

CINCINNATI, OHIO SUPERSEDES

HT CRANES o211k | 22913




4 Control Valve N
ok on CONTROL VALVE FUNCTION LIST
Right A =Leg 'DOWN'
Right B =Leg 'UP’
L Left C=Leg 'DOWN'
| S Left D=Leg 'UP
outi() é é @) IN Hoses between the
B|D control valve and
the crosstubes are
/"—\ 'not’ provided.
» N
\\_///>
oA -
e Left Outrigger - (bottom view) ! 2
[=1] L
______ ] ABEHH T =)
py ! % | Right Outrigger - (bottom view) | 2
______ | [=; Ho
0 0
Note: Extension hoses and associated
p parts (internal to the crosstubes) are [
I shipped preassembled and 'not' shown on I
this drawing. For details on extension
cylinder and hoses see page 1 of 3 of this
document.
0 0
Note: Curb-side control valve configuration
shown.
0). . 1o
—/o Right Hyd. Left Hyd. ;o
Leg Assy. Leg Assy.
[ | [ |
\ J
/' TITLE DATE SECTION ‘\
o INSTALL. HYD. CONNECTIONS (PAGE 3 OF 3) 3-24-09 | C400
NTU& MANUFACTURING, INC.

SUPERSEDES
i CINGINNATI OHIO 25100-PH "DUAL’ O.R. w/HYD LG OR SHT LEGS - 25177




4 Control Valve )
oR. OR CONTROL VALVE FUNCTION LIST
Left A= Leg 'DOWN'
Left B = Leg 'UP’
e L Left C = 4’ Extension 'OUT'
S|9|& Left D = 4' Extension 'IN'
out| @ ° ﬂ@ Ol Hoses between the Right A = Leg 'DOWN’
B/| ¢ B control valve and Right B = Leg 'UP’
\\— the crosstubes are Right C = 4' Extension 'OUT'
’/"‘ \\\\> 'not’ provided. Right D = 4' Extension 'IN’
\\ | L+
o RL=Y) -
ot Left Outrigger - (bottom view) ! 2
©8 L
— ] : ﬁ =
o | o Right Outrigger - (bottom view) 3; =
______ | B i =l
0 0
Note: Extension cylinders and associated
g hoses (internal to the crosstubes) are [
1 shipped preassembled and 'not' shown on 1
this drawing. For details on extension
cylinder and hoses see page 1 of 3 of this
document.
0 0
Note: Curb-side control valve configuration
shown.
0). . 0
—/o Right Hyd. Left Hyd. ;o
Leg Assy. Leg Assy.
[ | [ |
\ J
4 TITLE DATE SECTION )
o INSTALL. HYD. CONNECTIONS (PAGE 3 OF 3) 3-24-09 | C400
TUR‘ MANUFACTURING, INC. SUPERSEDES
CINCINNATI, OHIO v '
L 25100-PHX 'DUAL' O.R. w/HYD SHT/LG LEGS | - 25172 )




20381 ADJUSTABLE BOOM REST |

. Y

Xl
N

MIN. HEIGHT = 18"
MAX. HEIGHT = 26"
(MOUNTING SURFACE TO CRANE
TOP OF BASE PAD)

DIM 'X' | DASH No.
HT40/50/66 (HEX) 6 1/4" 20381-1

ET/HT18/25/30/36 5" 20381-2

NOTE: DESIGNED FOR 7" CARRIAGE BOLTS

WITH SINGLE ACTING
ELEVATION CYLINDER
MECHANICAL DEVICE IS

NEEDED TO SECURE
BOOM
\ /
4 TITLE DATE SECTION \
CINCINNATI, OHIO SUPERSEDES
e EEEE— ET/HT16-66 oros-1ar | 20420,




4 )
1. Install vinyl cap (P/N 22676) onto T-handle (P/N 22668) and temporarily peel
cap away from: roll pin, washer, and spring to aid assembly.
2. Insert [2] roll pins (P/N 'RPIN-019138-SS) into holes and tap into position so
that the roll pins do not intrude into tube.
3. Insert handle assembly (P/N 22668) into tube so that it is resting on bottom.
STEP 2 4. Depress upper flat washer with screwdriver, or other suitable tool, to below and
P/N 22668 clear of roll pins inserted in step one (1).
5. Gently tap the [2] roll pins into position so that they are centered in the tube.
6. Remove screwdriver / tool and push vinyl cover over top of tube and secure
with wire tie ('WTIE-018X11.5).
STEP 3
FLAT WASHER
22676 RUBBER VINYL CAP
REMOVED FOR CLARITY
STEP1&4
P/N IRPIN-019138-SS
\ /
4 TITLE DATE SECTION N
'ENTUR‘® vencoventuro novstries e | SPRING-LOADED PIN ASSEMBLY 10-01-15B |-
CINCINNATI, OHIO SUPERSEDES
|
. OUTRIGGERS 06-22-11a| 22882




(25100 OUTRIGGER AXLE SUPPORT INSTALL INSTRUCTIONS |

For crosstubes that have been pre-welded to the Venturo service body

@: ITEM (7) AXLE SUPPORT (P/N 25097) 3ea Required 4

((__J=ITEM (8) AXLE KEEPER (P/N 25091) 2ea Required. a

NOTE: For PH & CD outrigger packages that
have been purchased with the 'Less Crosstube’
option, follow these instructions to install

the Axle Support (P/N 25097) and the

Axle Keeper (P/N 25091) as shown on this page.

COINCIDENT

/ SLOTS

| f
i S 6PLACES

1 1 |{|| *
© (1.40)
T ||‘\
@]
VIEW B SECTION A-A
(NOT TO SCALE) (NOT TO SCALE)

NO WELD
THIS SIDE

2 PLACES

3 SIDES

J
<

Ve
® VENCO VENTURO INDUSTRIES LLC
CINCINNATI, OHIO
|
KA

TITLE

AXLE SUPPORT INSTALLATION

DATE

06-29-15A

SECTION

25100 SERIES OUTRIGGERS

SUPERSEDES

03-05-13

23047 |




SECTION 400

REPLACEMENT
PARTS

EEEEEEEEEEEEEEEEEEEEEEEEE
IIIIIIIIIIIIIII

00000000




=<4 <4

24981 OUTRIGGER SECURITY PIN
23980 OUTRIGGER LEG HANDLE
23976 HITCH PIN WITH LANYARD
18520 SPRING LOADED PIN ASSY
24073-5 MANUAL DROP LEG
249671 PULLOUT
1 24965 CROSS TUBE WELDED ASSY
ITEM| QTY PART NO DESCRIPTION

N wlhlOW|O|N
= NININNDNDN

e

N

TITLE DATE SECTION

‘E MANUFACTURING. ING REPLACEMENT PARTS DWG & LIST | 2-9-04B C100
m CINCINNATI, OHIO SUPERSEDES 2 3 9 8 3
24971-FP FRONT OUTRIGGERS 10-29-03A ))




! 23962-2 STABILIZER )
8"
PULLOUT WITH
PIN LOCK
41"
| 1 o ® 5
4 3/8" RETRACTED % B
|
30" PIN ADJ
+ 5" SCREW ADJ
7" DIA 6 1 14517 TAG - HANDLE INSTALLATION
5 1 23980 STABILIZER LEG HANDLE
4 2 23976 HITCH PINS WITH LANYARDS
3 1 23962-4 STUB MOUNTING TUBE
2 1 24073-4-ASSY | SECONDARY LEG ASSEMBLY
1 1 23979 STUB STABILIZER
\_ ITEM|{QTY| PART NO. DESCRIPTION )
4 TITLE DATE SECTION )
ey LT C— INSTALLATION DRAWING 10-02-12F | C100
ey CINCINNATI, OHIO
L ET18KX - HT50KX 03-03-05E(23962-2| |




.

FA0EE

[eXe]

[ g/@

- OEe—=

>

'mTun‘O MANUFACTURING, INC.

CINCINNATI, OHIO

TITLE

17 1 | 19009 CRANK HANDLE
16 1 | 19344 HANDLE - EXTENSION
15 1 | 25042-2 CRANKDOWN LEG WELDED ASSY. (RIGHT)
14 2 | 25042-1 CRANKDOWN LEG WELDED ASSY. (LEFT)
13 1 | 25085-3 CROSSTUBE WELDED ASSY. CD 25100 O.R.
12 1 | 25087-1 4' PULLOUT WELDED ASSY. CD & PH 25100 O.R.
11 2 | 25065 NUT BAR RETAINER
10 1 | 25051 PIN - BASE END EXT CYLINDER
9 4 | 25082 WHEEL (SKBD) LESS BEARINGS
8 8 | 25078 WHEEL BEARINGS - 2EA BEARINGS PER WHEEL
7 2 | 25090 AXLE
6 1 | 25083-2 HYD SHORT LEG WELDED ASSY (RIGHT)
5 8 | 'HHCS06311150-8 HHCS 5/8-11 X 1-1/2" LONG GRADE 8
4 8 | ILNUT-06311-8 NYLON LOCK NUT GRADE 8
3 4 | 'THHCS03816063 | HHCS 3/8-16 X 5/8" LONG GRADE 5
2 4 | 'LWSH-038 LOCK WASHER, 3/8
1 4 | 'FWSH-038 FLAT WASHER, 3/8
ITEM|QTY | PART NUMBER DESCRIPTION
DATE SECTION
REPLACEMENT PARTS DWG & LIST 8-21-07 | C400

%
<

25100-CD OUTRIGGER

SUPERSEDES

- 25034 |




]

[eX e}

oD

[eXe]

{ 000

- EO®—=*

15 2 | 19009 CRANK HANDLE
14 2 | 19344 HANDLE - EXTENSION
13 1 | 25042-2 CRANKDOWN LEG WELDED ASSY. (RIGHT)
12 1 | 25042-1 CRANKDOWN LEG WELDED ASSY. (LEFT)
11 2 | 25085-3 CROSSTUBE WELDED ASSY. CD 25100 O.R.
10 2 | 250871 4' PULLOUT WELDED ASSY. CD & PH 25100 O.R.
9 4 | 25065 NUT BAR RETAINER
8 8 | 25082 WHEEL (SKBD) LESS BEARINGS
7 16 | 25078 WHEEL BEARINGS - 2EA BEARINGS PER WHEEL
6 4 | 25090 AXLE
5 8 | 'HHCS06311150-8 HHCS 5/8-11 X 1-1/2" LONG GRADE 8
4 8 | ILNUT-06311-8 NYLON LOCK NUT GRADE 8
3 8 | THHCS03816063 | HHCS 3/8-16 X 5/8" LONG GRADE 5
2 8 | 'LWSH-038 LOCK WASHER, 3/8
1 8 | 'FWSH-038 FLAT WASHER, 3/8
ITEM|QTY | PART NUMBER DESCRIPTION

\
>

WENTURD

MANUFACTURING, INC.
CINCINNATI, OHIO

TITLE

REPLACEMENT PARTS DWG & LIST

DATE

4-13-09

SECTION

C400

J
<

25100-CD 'DUAL 4' OUTRIGGER -

SUPERSEDES

25174 |




-OBEE

ﬂ g (54204

@

P

Typical Hyd. Leg Hose
and Fitting Installation

Detail "A" Bottom view of crosstube

s a1)a2)@5)

= L@

P

Control Valve

e

Function List
A = 4' Pullout Leg 'DOWN'
B = 4' Pullout Leg 'UP'
C =0' Pullout Leg 'DOWN'
D=0

=0' Pullout Leg 'UP'

e

Detail "B" Bottom view of crosstube showing connection to valve - hoses not included in kit

A 26 1 27784 MOUNTING BRACKET, SELECTOR VALVE 52 1 25085-1 CROSSTUBE WELDED ASSY. PHX
25 8 ILNUT-03118 LOCK NUT, NYLON 5/16-18 51 1 25087-1 4' PULLOUT WELDED ASSY.
24 6 IFWSH-031 FLAT WASHER, 5/16 50 2 25065 NUT BAR RETAINER
23 2 25153 HOSE - 54" 0' EXT. LONG LEG 4FX - 6MJ 49 1 25051 PIN - BASE END EXT CYLINDER
22 - - - 48 1 25052 PIN - ROD END EXT CYLINDER
21 2 H6400-0808 HYD TUBE ADAPTER 8MJ -8MO 47 5 00210 SHAFT COLLAR
20 - - - 46 1 22444 2 SPOOL VALVE BLOCK
19 2 H6500-0404 90DEG ELBOW - 4MJ - 4FX 45 4 25082 WHEEL (SKBD) LESS BEARINGS
18 4 H6400-0608 CONNECTOR 6MJ-8MO 44 1 25092 PIPE - 1-1/2" PVC SCH 40 (INNER) FOR PH & CD
17 2 25139 HYD TUBE ASSY, CROSSOVER 47" LONG 43 1 25079 PIPE - 2" PVC SCH 40 (OUTER) FOR PH & CD
16 2 24964 DECAL, LEG CRUSH FT. (NOT SHOWN) 42 8 25078 WHEEL BEARINGS - 2EA BEARINGS PER WHEEL
15 1 25137 HYD TUBE ASSY. RT.(UP/DWN LEG) 41 2 25090 AXLE
14 1 25136 HYD TUBE ASSY. LT.(UP/DWN LEG) 40 1 25084-2 HYD LONG LEG WELDED ASSY (RIGHT)
13 2 25149 HOSE - 80" INTERN. XTUBE UP/DWN LEG 39 1 25084-1 HYD LONG LEG WELDED ASSY (LEFT)
12 2 25138 HYD TUBE ASSY, XOVER 60" LG 38 1 25068-2 COVER - WELDED ASSY. (RIGHT)
11 4 H2701-0606 90DEG BULKHEAD 6MJ - 6MJ 37 1 25068-1 COVER - WELDED ASSY. (LEFT)
10 2 25152 HOSE - 37" 4' EXT. LONG LEG 4FX - 6FX 36 2 25157 TUBING CLAMP PLATE - (REMOVEABLE)
9 2 25061 HOSE - 25-3/8" RETURN (LEG) 4FX - 4FX 35 6 25070 SPACER - HYD LEG COVERS (LEFT & RIGHT)
8 2 H6801LL-0404 90DEG LONG ELBOW 4MO - 4MJ 34 8 14883 GROMMET - FOR HYD TUBING
7 2 H6400-0406 CONNECTOR 6MO - 4MJ 33 1 19344 HANDLE
6 2 H6602-040404 TEE 4MJ-4FJX-4MJ(SWVL. NUT RUN TEE) 32 8 IHHCS06311150-8 HHCS 5/8-11 X 1-1/2" LONG GRADE 8
5 2 H6801-0406 90DEG STD ELBOW 6MO - 4MJ 31 8 ILNUT-06311-8 NYLON LOCK NUT GRADE 8
4 2 H2404-0608 ADAPTER 6MJ - BMP 30 4 IHHCS03816063 HHCS 3/8-16 X 5/8" LONG GRADE 5
3 2 H6565-0606 COUPLING SWIVEL 6FJX-6FJX 29 4 ILWSH-038 LOCK WASHER, 3/8
2 2 H6801L-0606 90DEG LONG ELBOW 6MO-6MJ 28 4 IFWSH-038 FLAT WASHER, 3/8
1 1 25140 HOSE & FITTING KIT - COMPLETE A 27 1 27783 SELECTOR VALVE, CRANE & STABILIZERS
L ITEM|QTY | PART NUMBER DESCRIPTION ITEM|QTY | PART NUMBER DESCRIPTION )
/ TITLE DATE SECTION \
'm . REPLACEMENT PARTS DWG & LIST 08-2-13D C400
Tm‘ MANUFACTURING, INC.
e CINCINNATI, OHIO SUPERSEDES
L 25100-PH STABILIZERS w/HYD LONG LEGS 08-15-12C 25144)




4 N

NOTE: Only 'ONE' Crosstube & 4' Pullout assembly (right side) is shown for
clarity. However, page 2 of 3 reflects the quantities for 'DUAL' 4' Pullouts. Also
see page 3 of 3 for hydraulic connections of complete system.

27
(f,'

! YN _\@: Y B o
\@ @/ ‘ﬁwoetau A :eta.. & @1(a2(a5—8 i @/

?ﬂﬁm@ o
I_ol

—

U 0
= U @
o
i |Z]
| |

Typic?l _Hyd. Leg Hc_>se Detail "A" Bottom view of crosstube Detail "B" Bottom view of crosstube

and Fitting Installation showing connection to valve.
\_ REPLACEMENT PARTS LIST REF 25180 )
4 DATE SECTION N

'HTU! ! eAcTURNG. e REPL PARTS DWG & LIST (PAGE 1 OF 3) 7-8-10A | C400

CINGINNATI, OHIO 25100-PH DUAL 4' O.R. w/HYD LONG LEGS  |04-20-09| 25179 )




a N\
26 1 25085-4 CROSSTUBE WELDED ASSY (LEFT) 52 1 25085-5 CROSSTUBE WELDED ASSY (RIGHT)
25 8 ILNUT-03118 LOCK NUT, NYLON 5/16-18 51 2 25087-1 4' PULLOUT WELDED ASSY.
24 6 IFWSH-031 FLAT WASHER, 5/16 50 4 25065 NUT BAR RETAINER
23 - - - 49 2 25051 PIN - BASE END EXT CYLINDER
22 - - - 48 2 25052 PIN - ROD END EXT CYLINDER
21 2 H6400-0808 HYD TUBE ADAPTER 8MJ -8MO 47 10 | 00210 SHAFT COLLAR
20 - - - 46 1 22444 2 SPOOL VALVE BLOCK
19 2 H6500-0404 90DEG ELBOW - 4MJ - 4FX 45 8 25082 WHEEL (SKBD) LESS BEARINGS
18 4 H6400 - 0608 CONNECTOR 6MJ - 8MO 44 2 25092 PIPE - 1-1/2" PVC SCH 40 (INNER) FOR PH & CD
17 1 27740 SELECTOR VALVE, CRANE & O.R. 43 2 25079 PIPE - 2" PVC SCH 40 (OUTER) FOR PH & CD
16 2 24964 DECAL, LEG CRUSH FT. (NOT SHOWN) 42 16 | 25078 WHEEL BEARINGS - 2EA BEARINGS PER WHEEL
15 1 25137 HYD TUBE ASSY. RT. (UP/DWN LEG) 41 4 25090
14 1 25136 HYD TUBE ASSY. LT. (UP/DWN LEG) 40 1 25084-2 HYD LONG LEG WELDED ASSY (RIGHT)
13 4 25149 HOSE - 80" INTNL XTUBE UP/DWN LEG 39 1 25084-1 HYD LONG LEG WELDED ASSY (LEFT)
12 4 25138 HYD TUBE ASSY, CROSSOVER 60" LONG 38 1 25068-2 COVER - WELDED ASSY. (RIGHT)
11 8 H2701-0606 90DEG BULKHEAD 6MJ - 6MJ 37 1 25068-1 COVER - WELDED ASSY. (LEFT)
10 4 25152 HOSE - 37" 4' EXT. LONG LEG 4FX - 6FX 36 4 25157 TUBING CLAMP PLATE - (REMOVEABLE)
9 2 25063 HOSE - 16" RETURN (LEG) 4FX - 4FX 35 6 25070 SPACER - HYD LEG COVERS (LEFT & RIGHT)
8 2 H6801LL-0404 90DEG LONG ELBOW 4MO -4MJ 34 8 14883 GROMMET - FOR HYD TUBING
7 2 H6400-0406 CONNECTOR 4MJ - 6MO 33 2 19344 HANDLE
Al 6 2 H6602-040404 TEE 4MJ-4FJX-4MJ(SWVL. NUT RUN TEE) 32 8 IHHCS06311150-8 HHCS 5/8-11 X 1-1/2" LONG GRADE 8
5 2 H6801-0406 90DEG STD ELBOW 6MO -4MJ 31 8 ILNUT-06311-8 NYLON LOCK NUT GRADE 8
4 2 H2404-0608 ADAPTER 6MJ - SMP 30 8 IHHCS03816063 HHCS 3/8-16 X 5/8" LONG GRADE 5
3 2 H6565-0606 COUPLING SWIVEL 6FJX-6FJX 29 8 ILWSH-038 LOCK WASHER, 3/8
2 2 H6801L-0606 90DEG LONG ELBOW 6MO-6MJ 28 8 IFWSH-038 FLAT WASHER, 3/8
1 1 25181 HOSE & FITTING KIT - COMPLETE 27 4 IHHCS03118075 HHCS 5/16-18 X 3/4" LONG GRADE 5
ITEM|QTY | PART NUMBER DESCRIPTION ITEM|QTY | PART NUMBER DESCRIPTION
N REPLACEMENT PARTS DWG REF 25179 )
/ TITLE DATE SECTION \
. REPL PARTS DWG & LIST (PAGE 2 OF 3) 08-15-12C| C400
NTUR! MANUFACTURING, INC.
CINCINNATI, OHIO SUPERSEDES
L 25100-PH DUAL 4' O.R. w/HYD LONG LEGS  |09-14-108| 25180 )




RODDD
ﬂ g -— 454240

Typical Hyd. Leg Hose
and Fitting Installation

Detail "A" Bottom view of crosstube

ot

Function List N
A = 4' Pullout Leg 'DOWN'
B = 4' Pullout Leg 'UP*
C =0' Pullout Leg 'DOWN’

Detail "B" Bottom view of crosstube showing connection to valve - hoses not included in kit

Y

WENTURD

26 - |- - 52 1 |25085-1 CROSSTUBE WELDED ASSY. PHX
25 8 |ILNUT-03118 LOCK NUT, NYLON 5/16-18 51 1 250871 4' PULLOUT WELDED ASSY.
24 6 | IFWSH-031 FLAT WASHER, 5/16 50 2 | 25065 NUT BAR RETAINER
23 2 | 25151 HOSE - 47" 0' EXT. SHORT LEG 4FX - 6MJ 49 1 125051 PIN - BASE END EXT CYLINDER
22 - |- - 48 1 [25052 PIN - ROD END EXT CYLINDER
21 2 | H6400-0808 HYD TUBE ADAPTER 8MJ -8MO 47 5 100210 SHAFT COLLAR
20 1 |27740 SELECTOR VALVE, CRANE & O.R. 46 1 122444 2 SPOOL VALVE BLOCK
19 2 | H6500-0404 90DEG ELBOW - 4MJ - 4FX 45 4 | 25082 WHEEL (SKBD) LESS BEARINGS
18 4 | H6400-0608 CONNECTOR 6MJ - 8MO 44 1 25092 PIPE - 1-1/2" PVC SCH 40 (INNER) FOR PH & CD
17 2 | 25139 HYD TUBE ASSY, CROSSOVER 47" LONG 43 1 |25079 PIPE - 2" PVC SCH 40 (OUTER) FORPH & CD
16 2 | 24964 DECAL, LEG CRUSH FT. (NOT SHOWN) 42 8 |[25078 WHEEL BEARINGS - 2EA BEARINGS PER WHEEL
15 1 |25137 HYD TUBE ASSY. RT.(UP/DWN LEG) 41 2 | 25090 AXLE
14 1 |25136 HYD TUBE ASSY. LT.(UP/DWN LEG) 40 1 |25083-2 HYD SHORT LEG WELDED ASSY (RIGHT)
13 2 | 25149 HOSE - 80" INTNL XTUBE UP/DWN LEG 39 1 |25083-1 HYD SHORT LEG WELDED ASSY (LEFT)
12 2 | 25138 HYD TUBE ASSY, CROSSOVER 60" LONG 38 1 |25069-2 COVER - WELDED ASSY. (RIGHT)
11 4 | H2701-0606 90DEG BULKHEAD 6MJ - 6MJ 37 1 |25069-1 COVER - WELDED ASSY. (LEFT)
10 2 | 25147 HOSE - 27" 4' EXT. SHORT LEG 4FX - 6FX 36 2 |25157 TUBING CLAMP PLATE - (REMOVEABLE)
9 2 | 25063 HOSE - 16" RETURN (LEG) 4FX - 4FX 35 6 |25070 SPACER - HYD LEG COVERS (LEFT & RIGHT)
8 2 | H6801LL-0404 90DEG LONG ELBOW 4MO - 4MJ 34 8 [14883 GROMMET - FOR HYD TUBING
7 2 | H6400-0406 CONNECTOR 6MO - 4MJ 33 1 119344 HANDLE
A 6 2 | H6602-040404 TEE 4MJ-4FJX-4MJ(SWVL. NUT RUN TEE) 32 8 [!HHCS06311150-8 | HHCS 5/8-11 X 1-1/2" LONG GRADE 8
5 2 | H6801-0406 90DEG STD ELBOW 6MO - 4MJ 31 8 [!LNUT-06311-8 NYLON LOCK NUT GRADE 8
4 2 | H2404-0608 ADAPTER 6MJ - 8MP 30 4 | 'HHCS03816063 HHCS 3/8-16 X 5/8" LONG GRADE 5
3 2 | H6565-0606 COUPLING SWIVEL 6FJX-6FJX 29 4 | 'LWSH-038 LOCK WASHER, 3/8
2 2 | H6801L-0606 90DEG LONG ELBOW 6MO-6MJ 28 4 | !FWSH-038 FLAT WASHER, 3/8
1 1 |25150 HOSE & FITTING KIT - COMPLETE 27 2 |!'HHCS03118075 HHCS 5/16-18 X 3/4" LONG GRADE 5
ITEM|QTY | PART NUMBER DESCRIPTION ITEM|QTY | PART NUMBER DESCRIPTION
TITLE DATE SECTION
REPLACEMENT PARTS DWG & LIST 08-15-12C| C400

9%
<

MANUFACTURING, INC.
CINCINNATI, OHIO

A
25100-PH STABILIZERS w/HYD SHORT LEGS

SUPERSEDES

07-08-10B

25143 |




-

NOTE: Only 'ONE' Crosstube & 4' Pullout assembly (right side) is shown for
clarity. However, page 2 of 3 reflects the quantities for 'DUAL"' 4' Pullouts. Also
see page 3 of 3 for hydraulic connections of complete system.

2o p

39

@ Typical Hyd. Leg Hose
\
4

and Fitting Installation

Detail "A" Detail "B" )
X@@ 6&* T

/DI

Detail "A" Bottom view of crosstube

REPLACEMENT PARTS LIST REF 25176

Detail "B" Bottom view of crosstube
showing connection to valve.

Y

4
]

®

WENTURD

MANUFACTURING, INC.

REPL PARTS DWG & LIST (PAGE 1 OF 3)

DATE

7-8-10A

SECTION

C400

C
<

CINCINNATI, OHIO

25100-PH DUAL 4' O.R. w/HYD SHORT LEGS

SUPERSEDES

04-14-09

25175




4 I
26 1 25085-4 CROSSTUBE WELDED ASSY (LEFT) 52 1 25085-5 CROSSTUBE WELDED ASSY (RIGHT)
25 8 ILNUT-03118 LOCK NUT, NYLON 5/16-18 51 2 25087-1 4' PULLOUT WELDED ASSY.
24 6 IFWSH-031 FLAT WASHER, 5/16 50 4 25065 NUT BAR RETAINER
23 - - - 49 2 25051 PIN - BASE END EXT CYLINDER
22 - - - 48 2 25052 PIN - ROD END EXT CYLINDER
21 2 H6400-0808 HYD TUBE ADAPTER 8MJ -8MO 47 10 | 00210 SHAFT COLLAR
20 - - - 46 1 22444 2 SPOOL VALVE BLOCK
19 2 H6500-0404 90DEG ELBOW - 4MJ - 4FX 45 8 25082 WHEEL (SKBD) LESS BEARINGS
18 4 H6400-0608 CONNECTOR 6MJ - BMO 44 2 25092 PIPE - 1-1/2" PVC SCH 40 (INNER) FOR PH & CD
17 1 27740 SELECTOR VALVE, CRANE & O.R. 43 2 25079 PIPE - 2" PVC SCH 40 (OUTER) FOR PH & CD
16 2 24964 DECAL, LEG CRUSH FT. (NOT SHOWN) 42 16 | 25078 WHEEL BEARINGS - 2EA BEARINGS PER WHEEL
15 1 25137 HYD TUBE ASSY. RT. (UP/DWN LEG) 41 4 25090
14 1 25136 HYD TUBE ASSY. LT. (UP/DWN LEG) 40 1 25083-2 HYD SHORT LEG WELDED ASSY (RIGHT)
13 4 25149 HOSE - 80" INTNL XTUBE UP/DWN LEG 39 1 25083-1 HYD SHORT LEG WELDED ASSY (LEFT)
12 4 25138 HYD TUBE ASSY, CROSSOVER 60" LONG 38 1 25069-2 COVER - WELDED ASSY. (RIGHT)
11 8 H2701-0606 90DEG BULKHEAD 6MJ - 6MJ 37 1 25069-1 COVER - WELDED ASSY. (LEFT)
10 4 25147 HOSE - 27" 4' EXT. SHORT LEG 4FX - 6FX 36 4 25157 TUBING CLAMP PLATE - (REMOVEABLE)
9 2 25063 HOSE - 16" RETURN (LEG) 4FX - 4FX 35 6 25070 SPACER - HYD LEG COVERS (LEFT & RIGHT)
8 2 H6801LL-0404 90DEG LONG ELBOW 4MO - 4MJ 34 8 14883 GROMMET - FOR HYD TUBING
7 2 H6400-0406 CONNECTOR 4MJ - 6MO 33 2 19344 HANDLE
Al 6 2 H6602-040404 TEE 4MJ-4FJX-4MJ (SWVL. NUT RUN TEE) 32 8 'HHCS06311150-8 | HHCS 5/8-11 X 1-1/2" LONG GRADE 8
5 2 H6801-0406 90DEG STD ELBOW 6MO - 4MJ 31 8 ILNUT-06311-8 NYLON LOCK NUT GRADE 8
4 2 H2404-0608 ADAPTER 6MJ - SMP 30 8 'HHCS03816063 HHCS 3/8-16 X 5/8" LONG GRADE 5
3 2 H6565-0606 COUPLING SWIVEL 6FJX-6FJX 29 8 ILWSH-038 LOCK WASHER, 3/8
2 2 H6801L-0606 90DEG LONG ELBOW 6MO-6MJ 28 8 IFWSH-038 FLAT WASHER, 3/8
1 1 25178 HOSE & FITTING KIT - COMPLETE 27 4 'HHCS03118075 HHCS 5/16-18 X 3/4" LONG GRADE 5
ITEM|QTY | PART NUMBER DESCRIPTION ITEM|QTY | PART NUMBER DESCRIPTION
\ REPLACEMENT PARTS DWG REF 25175 )
4 TITLE DATE SECTION \
. REPL PARTS DWG & LIST (PAGE 2 OF 3) 08-15-12B| C400
"TURQ MANUFACTURING, INC.
CINCINNATI, OHIO SUPERSEDES
L 25100-PH DUAL 4’ O.R. wHYD SHORT LEGS |07-08-10A| 297176




i

—

/

(4

AN ]

@ O

=~ =

o

5 o
[ ee @
O @||

®)

Function List

F Y

' Pullout Leg '"UP'
' Extension 'OUT'
' Extension 'IN'

L L I T T
A A D

Qo

' Pullout Leg 'UP'

Ea == g 1]

s F,N égg

' Pullout Leg 'DOWN'

\

@ Lo

Yo

Control Valve | /‘
Detail "A" Detail "B" @
Bottom view of crosstube Bottom view of crosstube showing connection to
outrigger control valve (hoses not included in Kit)
J
TITLE DATE SECTION \
'HTUBQO MANUFAGTURING, ING. REPL PARTS DWG & LIST (PAGE 1 OF 2) 7-8-10B | C400
CINCINNATI, OHIO SUPERSEDES
25100-PHX OUTRIGGERS w/HYD LONG LEGS (6-22-09A| 29146 )




4 )
56 1 127740 SELECTOR VALVE, CRANE & O.R.
55 6 | H6400-0608 CONNECTOR 6MJ-8MO
54 2 | 25139 HYD TUBE ASSY. XOVER ASSY. 47" LG
53 2 | 24964 DECAL, HYD LEG CRUSH FOOT (NOT SHOWN)
26 2 | ILWSH-031 LOCK WASHER 5/16, SPLIT 52 1 |25085-2 CROSSTUBE WELDED ASSY. PHX
25 8 |!LNUT-03118 LOCK NUT, NYLON 5/16-18 51 1 |25087-2 4' PULLOUT WELDED ASSY.
24 6 | IFWSH-031 FLAT WASHER, 5/16 50 2 | 25065 NUT BAR RETAINER
23 2 | 25153 HOSE - 54" 0' EXT. LONG LEG 4FX - 6MJ 49 1 |25051 PIN - BASE END EXT CYLINDER
22 1 | H6400 - 0810 HYD TUBE ADAPTER 8MJ -10MO 48 1 |25052 PIN - ROD END EXT CYLINDER
21 1 | H6400 - 0808 HYD TUBE ADAPTER 8MJ - 8MO 47 8 |00210 SHAFT COLLAR
20 2 | ISRNG-075 SNAP-RING 3/4" PLATED 46 1 125050 3 SPOOL VALVE BLOCK
19 2 | H6500 - 0404 90DEG ELBOW -4MJ - 4FX 45 2 | 25081 UHMW PAD - FOR CROSSTUBE AND PULLOUT
18 2 | H6400 - 0408 CONNECTOR 4MJ - 8MO 44 1 |25086 EXTENSION CYLINDER
17 1 125155 HYD HOSE EXT CYL (ROD END) 43 1 |25088 EXTENSION TUBE - FOR EXTENSION CYLINDER
16 1 |25154 HYD HOSE EXT CYL (BASE END) 42 1 | 25049 PIN - CONNECTS EXT CYL WITH EXT TUBE
15 1 |25137 HYD TUBE ASSY. RT. ( UP/DWN LEG) 41 3 125080 SHIM - FORMED
14 1 |25136 HYD TUBE ASSY. LT.( UP/DWN LEG) 40 1 |25084-2 HYD SHORT LEG WELDED ASSY (RIGHT)
13 2 | 25149 HOSE - 80" INTERNL XTUBE UP/DWN LEG 39 1 |25084-1 HYD SHORT LEG WELDED ASSY (LEFT)
12 4 |[25138 HYD TUBE ASSY. XOVER ASSY. 60" LG 38 1 |25068-2 COVER - WELDED ASSY. (RIGHT)
11 6 | H2701- 0606 90DEG BULKHEAD 6MJ - 6MJ 37 1 |25068-1 COVER - WELDED ASSY. (LEFT)
10 2 | 25152 HOSE - 37" 4' EXT. LONG LEG 4FX - 6FX 36 2 | 25157 TUBING CLAMP PLATE - (REMOVEABLE)
9 2 | 25061 HOSE - 25-3/8" LONG LEG 4FX - 4FX 35 6 | 25070 SPACER - HYD LEG COVERS (LEFT & RIGHT)
8 2 | H6801LL- 0404 90DEG LONG ELBOW 4MO - 4MJ 34 12 | 14883 GROMMET - FOR HYD TUBING
7 2 | H6400 - 0406 CONNECTOR 6MO - 4MJ 33 1 |25077 NUT BAR - RETAINER
A 6 2 | H6602 - 040404 TEE 4MJ-4FJX-4MJ (SWVL. NUT RUN TEE) 32 8 | !HHCS06311150-8 | HHCS 5/8-11 X 1-1/2" LONG GRADE 8
5 2 | H6801- 0406 90DEG STD ELBOW 6MO - 4MJ 31 8 | !LNUT-06311-8 NYLON LOCK NUT GRADE 8
4 2 | H2404 - 0608 ADAPTER 6MJ - 8MP 30 4 | 'HHCS03816063 HHCS 3/8-16 X 5/8" LONG GRADE 5
3 2 | H6565 - 0606 COUPLING SWIVEL 6FJX-6FJX 29 4 |['LWSH-038 LOCK WASHER, 3/8
2 2 | H6801L- 0606 90DEG LONG ELBOW 6MO-6MJ 28 4 |'FWSH-038 FLAT WASHER, 3/8
1 1 |25142 HOSE & FITTING KIT - COMPLETE 27 4 |['HHCS03118075 HHCS 5/16-18 X 3/4" LONG GRADE 5
ITEM|QTY | PART NUMBER DESCRIPTION ITEM|QTY | PART NUMBER DESCRIPTION
N <
TITLE DATE SECTION )
08-15-12D| C400

/ WENTURS

-

MANUFACTURING, INC.
CINCINNATI, OHIO

REPL. PARTS DWG & LIST (PAGE 2 OF 2)
A
25100-PHX STABILIZERS w/HYD LONG LEGS

SUPERSEDES

9-14-10C

25162 |




4 NOTE: Only 'ONE' Crosstube & 4' Pullout assembly (right side) is shown for

clarity. However, page 2 of 3 reflects the quantities for 'DUAL' 4' Pullouts. Also
see page 3 of 3 for hydraulic connections for complete system.

k

(-

— /

| A
oo

\/LDetail "A"

S 632027

B
E .\D.!

o |e ]

*

=

]

@
S|9[o
&S

o
1

@ Control Valve &

D|D

associated hyd.

[
©
12 [ MO
@ o
\\\_ / @ A ittings

() ouTt

\
>

. / E
/ C
g )/ i EE‘
\ : ‘ i)
\ ) ——45s
\ / . 5
5 0|
Detail "A" Detail "B"
Bottom view of Bottom view of 'right' crosstube ' !
'right’ crosstube. Connect these to outrigger control
REPLACEMENT PARTS LIST REF 25185 valve as shown on page 3 of 3. )
TITLE DATE SECTION \
'HTU! & v REPL. PARTS DWG & LIST (PAGE 1 OF 3) 7-8-10A| C400
CINCINNATI, OHIO v M SUPERSEDES
25100-PHX 'DUAL’ O.R. w/HYD LONG LEGS | 6-18-00 | 25184




4 )
55 1 127740 SELECTOR VALVE, CRANE & O.R.
54 1 [25085-5 CROSSTUBE WELDED ASSY. DUAL PHX (RT)
53 2 [24964 DECAL, HYD LEG CRUSH FOOT (NOT SHOWN)
26 2 | ILWSH-031 LOCK WASHER 5/16, SPLIT 52 1 |25085-4 CROSSTUBE WELDED ASSY. DUAL PHX (LT)
25 8 |!LNUT-03118 LOCK NUT, NYLON 5/16-18 51 2 |[25087-2 4' PULLOUT WELDED ASSY.
24 6 | IFWSH-031 FLAT WASHER, 5/16 50 4 |[25065 NUT BAR RETAINER
23 2 | H6400-0408 CONNECTOR 4MJ - 8MO 49 2 | 25051 PIN - BASE END EXT CYLINDER
22 1 | H6400 - 0810 HYD TUBE ADAPTER 8MJ -10MO 48 2 | 25052 PIN - ROD END EXT CYLINDER
21 1 | H6400 - 0808 HYD TUBE ADAPTER 8MJ - 8MO 47 16 [ 00210 SHAFT COLLAR
20 4 [ !SRNG-075 SNAP-RING 3/4" PLATED 46 1 | 22555 3 SPOOL VALVE BLOCK
19 2 | H6500 - 0404 90DEG ELBOW - 4MJ - 4FX 45 4 |25081 UHMW PAD - FOR CROSSTUBE AND PULLOUT
18 8 | H6400 - 0608 CONNECTOR 6MJ - 8MO 44 2 | 25086 EXTENSION CYLINDER
17 2 | 25155 HYD HOSE EXT CYL (ROD END) 43 2 |25088 EXTENSION TUBE - FOR EXTENSION CYLINDER
16 2 | 25154 HYD HOSE EXT CYL (BASE END) 42 2 | 25049 PIN - CONNECTS EXT CYL WITH EXT TUBE
15 2 | 25137 HYD TUBE ASSY. RT. (UP/DWN LEG) 41 6 |25080 SHIM - FORMED
14 2 | 25136 HYD TUBE ASSY. LT. (UP/DWN LEG) 40 1 |25084-2 HYD LONG LEG WELDED ASSY (RIGHT)
13 4 | 25149 HOSE - 80" INTERN. XTUBE UP/DWN LEG 39 1 |25084-1 HYD LONG LEG WELDED ASSY (LEFT)
12 4 |[25138 HYD TUBE ASSY. XOVER ASSY. 60" LG 38 1 |25068-2 COVER - WELDED ASSY. (RIGHT)
11 12 | H2701- 0606 90DEG BULKHEAD 6MJ - 6MJ 37 1 |25068-1 COVER - WELDED ASSY. (LEFT)
10 4 |25152 HOSE - 37" LONG 4FX - 6FX, LONG LEG 36 2 | 25157 TUBING CLAMP PLATE - (REMOVEABLE)
9 2 | 25063 HOSE - 16" RETURN (LEG) 4FX - 4FX 35 6 | 25070 SPACER - HYD LEG COVERS (LEFT & RIGHT)
8 2 | H6801LL- 0404 90DEG LONG ELBOW 4MO - 4MJ 34 8 |14883 GROMMET - FOR HYD TUBING
7 2 | H6400 - 0406 CONNECTOR 6MO - 4MJ 33 2 | 25077 NUT BAR - RETAINER
A| 6 2 | H6602 - 040404 TEE 4MJ-4FJX-4MJ (SWVL. NUT RUN TEE) 32 8 |!HHCS06311150-8 | HHCS 5/8-11 X 1-1/2" LONG GRADE 8
5 2 | H6801- 0406 90DEG STD ELBOW 6MO - 4MJ 31 8 | ILNUT-06311-8 NYLON LOCK NUT GRADE 8
4 2 | H2404 - 0608 ADAPTER 6MJ - 8MP 30 8 | !HHCS03816063 HHCS 3/8-16 X 5/8" LONG GRADE 5
3 2 | H6565 - 0606 COUPLING SWIVEL 6FJX-6FJX 29 8 |!LWSH-038 LOCK WASHER, 3/8
2 2 | H6801L- 0606 90DEG LONG ELBOW 6MO-6MJ 28 8 | IFWSH-038 FLAT WASHER, 3/8
1 1 |25182 HOSE & FITTING KIT - COMPLETE 27 2 | !HHCS03118075 HHCS 5/16-18 X 3/4" LONG GRADE 5
ITEM|QTY | PART NUMBER DESCRIPTION ITEM|QTY | PART NUMBER DESCRIPTION
REPLACEMENT PARTS DWG REF 25184 )
TITLE DATE SECTION )
REPL. PARTS DWG & LIST (PAGE 2 OF 3) 08-15-12C| C400

N
>
-

WENTUR

®
MANUFACTURING, INC.

CINCINNATI, OHIO

25100-PHX 'DUAL’ O.R. w/HYD LONG LEGS

SUPERSEDES

09-14-10B

25185




i

——

N Z

YN

T +—H I — ' l_l_ '
\/L*Detail "A" Detail “B“——u
(199 _

&

Function List

‘&gfnjm @
3

Dﬂm@ R 6

g

[ A = 4' Pullout Leg 'DOWN'
@ B = 4' Pullout Leg 'UP'
@ [ C = 4' Extension 'OUT'
é) D = 4' Extension 'IN’ -)
E = 0' Pullout Leg 'DOWN' &
F = 0' Pullout Leg 'UP’ ﬁ 0
é_ A E E E
7 71 [ A
77 | ik &) A7
? Sl Neorr e & .
. / i @ BID|F o A
Control Valve
Detail "A" Detail "B" l
Bottom view of crosstube Bottom view of crosstube showing connection to
outrigger control valve (hoses not included in kit)
\ J
/ TITLE DATE SECTION \
'HTUR‘O MANUFACTURING, INC. REPL. PARTS DWG & LIST (PAGE 1 OF 2) i:g;:D?sC C400
L CINCINNATI, OHIO 25100-PHX OUTRIGGERS w/HYD SHORT LEGS|11-5-09B| 29145




Ve
55 6 | H6400-0608 CONNECTOR 6MJ - 8MO
54 2 | 25139 HYD TUBE ASSY. XOVER ASSY. 47" LG
53 2 | 24964 DECAL, HYD LEG CRUSH FOOT (NOT SHOWN)
26 2 | ILWSH-031 LOCK WASHER 5/16, SPLIT 52 1 |25085-2 CROSSTUBE WELDED ASSY. PHX
25 8 |!LNUT-03118 LOCK NUT, NYLON 5/16-18 51 1 |25087-2 4' PULLOUT WELDED ASSY.
24 6 | IFWSH-031 FLAT WASHER, 5/16 50 2 | 25065 NUT BAR RETAINER
23 2 | 25151 HOSE - 47" 0' EXT. SHORT LEG 4FX - 6MJ 49 1 |25051 PIN - BASE END EXT CYLINDER
22 1 127740 SELECTOR VALVE, CRANE & O.R. 48 1 |25052 PIN - ROD END EXT CYLINDER
21 2 | H6400 - 0808 HYD TUBE ADAPTER 8MJ - 8MO 47 8 |00210 SHAFT COLLAR
20 2 | ISRNG-075 SNAP-RING 3/4" PLATED 46 1 125050 3 SPOOL VALVE BLOCK
19 2 | H6500 - 0404 90DEG ELBOW - 4MJ - 4FX 45 2 | 25081 UHMW PAD - FOR CROSSTUBE AND PULLOUT
18 2 | H6400 - 0408 CONNECTOR 4MJ - 8MO 44 1 |25086 EXTENSION CYLINDER
17 1 125155 HYD HOSE EXT CYL (ROD END) 43 1 |25088 EXTENSION TUBE - FOR EXTENSION CYLINDER
16 1 [25154 HYD HOSE EXT CYL (BASE END) 42 1 | 25049 PIN - CONNECTS EXT CYL WITH EXT TUBE
15 1 125137 HYD TUBE ASSY. RT.(UP/DWN LEG) 41 3 125080 SHIM - FORMED
14 1 125136 HYD TUBE ASSY. LT.(UP/DWN LEG) 40 1 |25083-2 HYD SHORT LEG WELDED ASSY (RIGHT)
13 2 | 25149 HOSE - 80" INTERN. XTUBE UP/DWN LEG 39 1 |25083-1 HYD SHORT LEG WELDED ASSY (LEFT)
12 4 |[25138 HYD TUBE ASSY. XOVER ASSY. 60" LG 38 1 |25069-2 COVER - WELDED ASSY. (RIGHT)
11 6 | H2701- 0606 90DEG BULKHEAD 6MJ - 6MJ 37 1 | 25069-1 COVER - WELDED ASSY. (LEFT)
10 2 | 25147 HOSE - 27" 4' EXT. SHORT LEG 4FX - 6FX 36 2 | 25157 TUBING CLAMP PLATE - (REMOVEABLE)
9 2 | 25063 HOSE - 16" RETURN (LEG) 4FX - 4FX 35 6 | 25070 SPACER - HYD LEG COVERS (LEFT & RIGHT)
8 2 | H6801LL- 0404 90DEG LONG ELBOW 4MO - 4MJ 34 12 | 14883 GROMMET - FOR HYD TUBING
7 2 | H6400 - 0406 CONNECTOR 6MO - 4MJ 33 1 |25077 NUT BAR - RETAINER
Al 6 2 | H6602 - 040404 TEE 4MJ-4FJX-4MJ(SWVL. NUT RUN TEE) 32 8 | !HHCS06311150-8 | HHCS 5/8-11 X 1-1/2" LONG GRADE 8
5 2 | H6801- 0406 90DEG STD ELBOW 6MO - 4MJ 31 8 | !LNUT-06311-8 NYLON LOCK NUT GRADE 8
4 2 | H2404 - 0608 ADAPTER 6MJ - 8MP 30 4 | 'HHCS03816063 HHCS 3/8-16 X 5/8" LONG GRADE 5
3 2 | H6565 - 0606 COUPLING SWIVEL 6FJX-6FJX 29 4 | !LWSH-038 LOCK WASHER, 3/8
2 2 | H6801L- 0606 90DEG LONG ELBOW 6MO-6MJ 28 4 |'FWSH-038 FLAT WASHER, 3/8
1 1 25141 HOSE & FITTING KIT - COMPLETE 27 4 |['HHCS03118075 HHCS 5/16-18 X 3/4" LONG GRADE 5
ITEM|QTY | PART NUMBER DESCRIPTION ITEM|QTY | PART NUMBER DESCRIPTION
N

/ WENTURS

-

TITLE

REPL. PARTS DWG & LIST (PAGE 2 OF 2)

SECTION

C400

DATE

08-15-12D

J
\

MANUFACTURING, INC.
CINCINNATI, OHIO

A
25100-PHX STABILIZERS w/HYD SHORT LEGS

SUPERSEDES

07-08-10C

25161 |




~
NOTE: Only 'ONE' Crosstube & 4' Pullout assembly (right side) is shown for

clarity. However, page 2 of 3 reflects the quantities for 'DUAL' 4' Pullouts. Also

see page 3 of 3 for hydraulic connections for complete system. @ @@@@

s

| /.  C — / =

" A ion vowm—— 0 ﬂ
D 332127

© 791
29398 D Y ;@?@;;

Control Valve &
associated hyd.

fittings
\\_ _
A / HA
7] {5
\ 7] \ S
\\ _ // \Ft@ B @
0
) —
Detail "A" Detail "B" )
Bottom view of Bottom view of 'right' crosstube !
'right’ crosstube. Connect these to outrigger control
L REPLACEMENT PARTS LIST REF 25171 valve as shown on page 3 of 3. D
/ TITLE DATE SECTION \
'HTU ®  ANUEACTURING. ING REPL. PARTS DWG & LIST (PAGE 1 OF 3) 7-8-10A | C400
J CINCINNATI, OHIO ' ' oA f 251 70
L 25100-PHX 'DUAL' O.R. w/HYD SHORT LEGS 3-24-09 )




4 )
55 1 127740 SELECTOR VALVE, CRANE & O.R.
54 1 |25085-5 CROSSTUBE WELDED ASSY. DUAL PHX (RT)
53 2 | 24964 DECAL, HYD LEG CRUSH FOOT (NOT SHOWN)
26 2 | ILWSH-031 LOCK WASHER 5/16, SPLIT 52 1 |25085-4 CROSSTUBE WELDED ASSY. DUAL PHX (LT)
25 8 |!LNUT-03118 LOCK NUT, NYLON 5/16-18 51 2 | 25087-2 4' PULLOUT WELDED ASSY.
24 6 | !FWSH-031 FLAT WASHER, 5/16 50 4 | 25065 NUT BAR RETAINER
23 2 | H6400-0408 CONNECTOR 4MJ - 8MO 49 2 | 25051 PIN - BASE END EXT CYLINDER
22 1 | H6400 - 0810 HYD TUBE ADAPTER 8MJ -10MO 48 2 | 25052 PIN - ROD END EXT CYLINDER
21 1 | H6400 - 0808 HYD TUBE ADAPTER 8MJ - 8MO 47 16 [ 00210 SHAFT COLLAR
20 4 [ !SRNG-075 SNAP-RING 3/4" PLATED 46 1 | 22555 3 SPOOL VALVE BLOCK
19 2 | H6500 - 0404 90DEG ELBOW - 4MJ - 4FX 45 4 |25081 UHMW PAD - FOR CROSSTUBE AND PULLOUT
18 8 | H6400 - 0608 CONNECTOR 6MJ - 8MO 44 2 | 25086 EXTENSION CYLINDER
17 2 | 25155 HYD HOSE EXT CYL (ROD END) 43 2 | 25088 EXTENSION TUBE - FOR EXTENSION CYLINDER
16 2 | 25154 HYD HOSE EXT CYL (BASE END) 42 2 | 25049 PIN - CONNECTS EXT CYL WITH EXT TUBE
15 2 | 25137 HYD TUBE ASSY. RT.(UP/DWN LEG) 41 6 | 25080 SHIM - FORMED
14 2 | 25136 HYD TUBE ASSY. LT. (UP/DWN LEG) 40 1 |25083-2 HYD SHORT LEG WELDED ASSY (RIGHT)
13 4 | 25149 HOSE - 80" INTERN. XTUBE UP/DWN LEG 39 1 |25083-1 HYD SHORT LEG WELDED ASSY (LEFT)
12 4 |[25138 HYD TUBE ASSY. XOVER ASSY. 60" LG 38 1 |25069-2 COVER - WELDED ASSY. (RIGHT)
11 12 | H2701- 0606 90DEG BULKHEAD 6MJ - 6MJ 37 1 |25069-1 COVER - WELDED ASSY. (LEFT)
10 4 | 25147 HOSE - 27" 4' EXT SHORT LEG 4FX - 6FX 36 2 | 25157 TUBING CLAMP PLATE - (REMOVEABLE)
9 2 | 25063 HOSE - 16" RETURN (LEG) 4FX - 4FX 35 6 | 25070 SPACER - HYD LEG COVERS (LEFT & RIGHT)
8 2 | H6801LL- 0404 90DEG LONG ELBOW 4MO - 4MJ 34 8 |14883 GROMMET - FOR HYD TUBING
7 2 | H6400 - 0406 CONNECTOR 6MO - 4MJ 33 2 | 25077 NUT BAR - RETAINER
A6 2 | H6602 - 040404 TEE 4MJ-4FJX-4MJ (SWVL. NUT RUN TEE) 32 8 | !HHCS06311150-8 | HHCS 5/8-11 X 1-1/2" LONG GRADE 8
5 2 | H6801- 0406 90DEG STD ELBOW 6MO - 4MJ 31 8 | !LNUT-06311-8 NYLON LOCK NUT GRADE 8
4 2 | H2404 - 0608 ADAPTER 6MJ - 8MP 30 8 |[!'HHCS03816063 HHCS 3/8-16 X 5/8" LONG GRADE 5
3 2 | H6565 - 0606 COUPLING SWIVEL 6FJX-6FJX 29 8 | !LWSH-038 LOCK WASHER, 3/8
2 2 | H6801L- 0606 90DEG LONG ELBOW 6MO-6MJ 28 8 | IFWSH-038 FLAT WASHER, 3/8
1 1 |25173 HOSE & FITTING KIT - COMPLETE 27 2 | 'HHCS03118075 HHCS 5/16-18 X 3/4" LONG GRADE 5
ITEM|QTY | PART NUMBER DESCRIPTION ITEM|QTY | PART NUMBER DESCRIPTION
\ REPLACEMENT PARTS DWG REF 25170 )
TITLE DATE SECTION )
REPL. PARTS DWG & LIST (PAGE 2 OF 3) 08-15-12B| C400

/ WENTURD

-

MANUFACTURING, INC.
CINCINNATI, OHIO

25100-PHX 'DUAL' O.R. w/HYD SHORT LEGS

SUPERSEDES

07-08-10A

25171 |










VENGO
VENTURO CRANES LIMITED WARRANTY POLICY WENT“HG

Venturo products are built to last...we guarantee them. mnusmlzs LLc °
As a purchaser of any new Venturo product covered by warranty, you will receive 1 year of
the most complete coverage available...and, at no added cost to you.

1-Year Limited Warranty Policy

This limited policy warrants new products of Venturo to be free from defects in material and workmanship for a period
of one (1) year from date of original installation. OEM products or accessories purchased by Venturo as part of or
offered with our product will carry the OEM manufacturer’s respective warranty. Our warranty covers:

e  Repair or replacement of product

e Labor to repair or replace product

e Freight to return and/or replace product

We shall not be liable for any contingent liabilities arising out of the improper function of any products. Warranty shall
become void if the product is improperly installed, modified, damaged, abused or used for application other than
intended use. There is no warranty of merchantability, fitness for a particular purpose, warranty arising from course of
dealing or usage of trade, or any other implied or expressed warranty, except as made specifically herein. This warranty
supersedes all previous warranties, written or implied.

Warranty Claims

Venco Venturo Industries LLC will make a good faith effort for prompt correction or other adjustment with respect to
any product, which proves to be defective after our inspection and within the warranty period. Before any repairs are
attempted or before returning any product, your Venturo Distributor is required to obtain a warranty claim

number. This number is necessary for any claim to be considered. To obtain a warranty claim number, Venturo requires
the model and serial number. Only authorized Venturo Distributors can perform warranty. For the name and address of
your local Venturo Distributor call the Warranty Claim Department - 513-772-8448.

WARNING - It is the responsibility of the installer to ensure the installation is completed according to the manufacturer's
recommendations, ensure the ultimate user understands how to operate product in a safe manner, and understands the
need for regular service and maintenance by an authorized Venturo Distributor. No modifications or alterations may be
made to any Venturo product without the expressed written consent of Venco Venturo Industries LLC. Installation of
any Venturo product must be done by an authorized Venturo Distributor, to the standards of the industry; including
maintenance, service and affixing of all instruction, safety and warning decals. Users should be instructed as to the safe
operation at time of delivery. Maintenance, service, operation and safety warning decals are available on request from
Venco Venturo Industries LLC.

VENCO VENTURO INDUSTRIES LLC
12110 BEST PLACE | CINCINNATI, OHIO 45241
P: 800-226-2238 | F: 513-326-5427
www.venturo.com
Revised: January 2015 12-00073_VNT1-D




	Sheets and Views
	Model

	 TABLE OF CONTENTS
	 DESCRIPTION & SPECIFICATIONS
	 24962/25100 OUTRIGGER APPLICATIONS CHART
	 INSTALLATION DRAWING - 24971-FP FRONT OUTRIGGERS
	 INSTALLATION DIMENSIONS - 25100-CD CRANKDOWN OUTRIGGERS
	 INSTALLATION DIMENSIONS - 25100-PH/PHX HYDRAULIC OUTRIGGERS W/ SHORTLEGS
	 INSTALLATION DIMENSIONS - 25100-PH/PHX HYDRAULIC OUTRIGGERS W/ LONGLEGS
	 INSTALLATION DIMENSIONS - 25100-PH/PHX DUAL O.R. W/ HYDRAULIC LONG LEGS

	 INSTALLATION
	 17830 PEDESTAL - MOUNTING DIMENSIONS AND INFORMATION
	 RECOMMENDED SUPPLY & RETURN CRANE & OUTRIGGER HOSE CONNECTIONS
	 INSTALL HYDRAULIC CONNECTIONS - 25100-PH 'DUAL'
	 INSTALL HYDRAULIC CONNECTIONS - 25100-PHX 'DUAL'
	 20381 ADJUSTABLE BOOM REST - ET/HT25 & HT40/50
	 20381 ADJUSTABLE BOOM REST - ET/HT25 & HT40/50
	 INSTALLATION OF AXLE SUPPORTS FOR PH & CD LESS CROSS TUBE CONFIGURATIONS

	 REPLACEMENT PARTS
	 REPLACEMENT PARTS DRAWING & LIST - 24971-FP FRONT OUTRIGGERS
	 23962-2 STUB OUTRIGGER
	 25100-CD CRANKDOWN OUTRIGGERS
	 REPLACEMENT PARTS DRAWING & LIST - 25100-CD 'DUAL 4'
	 25100-PH HYDRAULIC OUTRIGGERS - LONG LEG
	 REPLACEMENT PARTS DRAWING - 25100-PH 'DUAL 4' WITH HYDRAULIC LONG LEGS
	 REPLACEMENT PARTS LIST - 25100-PH 'DUAL 4' WITH HYDRAULIC LONG LEGS
	 25100-PH HYDRAULIC OUTRIGGERS - SHORT LEG
	 REPLACEMENT PARTS DRAWING - 25100-PH 'DUAL 4' WITH HYDRAULIC SHORT LEGS
	 REPLACEMENT PARTS LIST - 25100-PH 'DUAL 4' WITH HYDRAULIC SHORT LEGS
	 25100-PHX REPLACEMENT PARTS DRAWING - HYDRAULIC LONG LEG
	 25100-PHX REPLACEMENT PARTS LIST - HYDRAULIC LONG LEG
	 REPLACEMENT PARTS DRAWING - 25100-PHX 'DUAL 4' WITH HYDRAULIC LONG LEGS
	 REPLACEMENT PARTS LIST - 25100-PHX 'DUAL 4' WITH HYDRAULIC LONG LEGS
	 25100-PHX REPLACEMENT PARTS DRAWING - HYDRAULIC SHORT LEG
	 25100-PHX REPLACEMENT PARTS LIST - HYDRAULIC SHORT LEG
	 REPLACEMENT PARTS DRAWING - 25100-PHX 'DUAL 4' WITH HYDRAULIC SHORT LEGS
	 REPLACEMENT PARTS LIST - 25100-PHX 'DUAL 4' WITH HYDRAULIC SHORT LEGS

	 WARRANTY PAGE

